2013 Annual Report

Evanston Utilities Depariment

City of
Evanston-

Serving the Community for 139 Years




Cover photos, clockwise from top left: cleaning the filters at the Evanston
Water Treatment Plant; Evanston Utilities Department divers inspecting one
of the City's water intakes in Lake Michigan; installation of a cured-in-place
pipe (CIPP) liner in a City sewer main to rehabilitate the pipe; and
installation of a 24" diameter water main under Davis Street in conjunction
with the 2013 Davis Street reconstruction project.

City of
Evanstonr



Table of Contents

Introduction

Utilities Department Annual Accomplishments and Performance Measures 1
Water Treatment Plant Data 4
Water Treatment Schematic 5
[...]
Fire Hydrants Repaired or Replaced 144 217 321 197
Fire Hydrants Repainted 0 0 284 325
Water Main Valves Repaired or Replaced 92 59 64 85
Water Main Installed (miles) 15 1.4 1.8 1.8
Large Diameter Sewer Rehabilitated (feet) 0 0 0 8,249
Small Diameter Sewer Rehabilitated (feet) 2,081 5,595 8,321 7,829
Sewer Mains Inspected (feet of pipe) 104,460 106,856 103,678 101,424
Sewer Mains Cleaned (feet of pipe) 275,781 264,738 248,311 187,966
Sewer Structures Repaired or Replaced 136 108 123 92

Water and Sewer 2013 Annual Report 1



Introduction

2013 Major Accomplishments

Major Water Treatment Facility Improvements

Replacement of the water plant supervisory, control, and data acquisition (SCADA)
system moved ahead and was nearly complete by the end of 2013. The new
SCADA system automates many facets of the water plant’s process control system
and provides many more options for capturing and tracking operational data to
optimize plant performance. Filtration Division staff also installed new transmitters to
measure flow rate and head loss through the filters, which will communicate with the
new SCADA system to improve filter operation and efficiency.

Meter and Billing Improvements

The Utilities Department began a two-year project to upgrade the City’s Automatic
Meter Information (AMI) system. This is an electronic, remotely controlled system to
read water meters and transmit the data to the Utilities Department for billing. As
part of this upgrade project, all of the City’s 14,400 water accounts will receive a new
MIU (Meter Interface Unit), which is the equipment that transmits meter reading data
to the AMI computer system. This project also includes replacement of
approximately 10% of individual customer water meters due to their age, which
should significantly improve metering and billing efficiency throughout the City.

Rehabilitation of Large Diameter Sewers

Contractors rehabilitated over 8,200 feet of large diameter sewers, ranging in size
from 36-inch to 72-inch diameter. These pipelines are over 100 years old and are
critical components of the combined sewer system. They were rehabilitated using
the cured-in-place pipe (CIPP) lining process, to minimize surface disruption and
complete the improvements as quickly and cost-effectively as possible.

Water Supply Expansion

Evanston completed a cost of service study to determine appropriate rates to supply
potential new wholesale water customers. The City met with several communities
and agencies throughout the year to communicate the proposed wholesale rates
and outline anticipated savings for these communities as compared to continuing to
receive water from Chicago.

Low Interest Loan Funding

The Utilities Department obtained a $1,388,290 low interest (2.295%) loan through
the lllinois Environmental Protection Agency’s State Revolving Fund to rehabilitate
5,365 feet of 100 year-old, large diameter brick sewer mains in 2014.

Safety Improvements

The Utilities Department completed a study of the electrical system within the water
treatment facility. This study included a hazard risk assessment, labeling of
equipment, recommendations to reduce arc flash hazards, and testing and
maintenance of the main switchgear.

Water and Sewer 2013 Annual Report 2



Introduction

2014 Major Goals and Initiatives

Major Water Treatment Facility Improvements

Install a heating system on the 48” diameter lake water intake, which will prevent
anchor ice accumulation in the winter. Anchor ice can completely block a water
plant intake, and nearly led to full shutdown of Evanston’s water plant in 2009. This
project, along with a similar project completed for the 54” diameter intake in 2010,
will ensure reliability of our water supply.

Meter and Billing Improvements

Ensure the reliability of the water meter reading system and water billing system by
completing the Automated Meter Information (AMI) project. Additionally, a new
feature of the billing software will be implemented allowing customers to review their
water usage and billing history online.

Enhance the accuracy of finished water metering by replacing the 65-year-old
Venturi meter on the primary feeder main to Evanston and Skokie with a more
accurate mag meter. Combined with improvements on the customer metering side,
this project should significantly improve water use accounting and aid in water loss
reduction efforts.

Rehabilitation of Large Diameter Sewers

Rehabilitate 5,365 feet of large diameter sewers, ranging in size from 36-inch to 72-
inch diameter, using the cured-in-place pipe (CIPP) lining process. This work is part
of a multi-year project to renew aging trunk sewers throughout Evanston.

Water Supply Expansion

Continue meeting with potential wholesale water customers, and partner with Morton
Grove, Niles, Park Ridge, and Glenview to jointly fund an updated water supply
transmission main study. The report will develop an opinion of probable construction
cost, define potential transmission main routes for this new potential set of wholesale
customers, establish water demands, determine appropriate pipe diameters, and
develop an allocation of costs among the partner communities and agencies.

Loans and Grants

Finalize and submit loan application documents for the 48-inch diameter intake
rehabilitation project ($1.9 million) and for large diameter sewer rehabilitation ($1.9
million). Submit preliminary loan application documents for projects proposed in
2014, including water plant reliability improvements, replacement of the finished
water reservoir, replacement of the 30-inch diameter water feeder main to downtown
Evanston, and additional large diameter sewer rehabilitation.

Safety Improvements
Create an electrical safety operations and training program for all staff at the water
treatment plant.

Treated Water Storage Study
Complete a long-term master plan for maintaining and replacing aging treated water
storage tanks at the water treatment plant.

Water and Sewer 2013 Annual Report 3



Introduction

Water Treatment Plant Data

Intakes

36/42” — 5,946’ long, 28’ deep
48” — 5,300’ long, 28’ deep
54” — 5,340’ long, 28’ deep

Suction Wells

2 — 22’ diameter x 74’ deep with
traveling screens

1 — 20’ diameter x 52.5’ deep

Low Lift Pumps

2 — 30 mgd, electric motor driven

3 — 15 mgd, dual drive, electric/natural gas
1 — 30 mgd, dual drive, electric/natural gas
Total capacity of 135 mgd

Emergency standby capacity of 75 mgd

Flash Mix Basin

14.75’ x 14.75 x 31.58’ deep

Single vertical shaft mixer

Counter-flow rotation

Application point for alum, chlorine,
fluoride, polymer, and carbon

Rated capacity 108 mgd w/ partial bypass

Slow Mix/Settling Basins

Four double-deck basins with series flow

2 — 2.865 MG capacity, five 60’ shafts
per basin, 4 paddle wheel sections

2 — 4.3 MG capacity, eight 60’ shafts per
basin, 4 paddle wheel sections

Retention time at 108 mgd (flash mix

capacity) is 3 hours and 11 minutes

Standpipes
South — 5.0 MG, 640 Hartrey Avenue
North — 7.5 MG, 2536 Gross Point Road

Filters

Anthracite-capped rapid sand filters

12 — 3.19 mgd, 738 ft* each, surface
loading rate of 3 gpm/ft°®

12 — 8.01 mgd, 1,391 ft* each, surface
loading rate of 4 gpm/ft?

Total rated capacity of 134 mgd

Automatic surface and backwash system

on all 24 filters

Underground Storage

8 clearwells beneath filters — 4.4 MG total
1 clearwell beneath NU parking lot — 5.0 MG
Total Plant Storage — 9.4 MG

High Lift Pumps

1 - 15 mgd, electric motor driven

2 — 25 mgd, electric motor driven

1 - 10 mgd, dual drive, electric/natural gas
2 — 15 mgd, dual drive, electric/natural gas
1 — 22 mgd, dual drive, electric/natural gas
1 — 20 mgd, natural gas engine

Total capacity of 147 mgd

Emergency standby capacity of 82 mgd

Wash Water Pumps
2 -20mgd
2—-10 mgd

Detention Tank

80’ x 192’ x 12’ deep, divided in 2 sections
Total capacity of 1.1 MG

1 — submersible sludge pump at 700 gpm

Legend: MG = million gallons; mgd = million gallons per day; gpm = gallons per minute

Water and Sewer 2013 Annual Report



Water Treatment Schematic

Water supply from
3 intakes in
Lake Michigan

Chlorine Feed
«— at Intake Cribs
(Quagga Mussel Control)

SUCTION

WELLS
3

The Evanston Water Treatment Plant provides conventional
treatment (mixing, flocculation, sedimentation, and filtration).
Filtered water gravitates to 8 clearwells with a total volume of
4.4 MG and a separate 5.0 MG clearwell. Total filtration
capacity is 134 mgd. Firm filtration capacity (one filter out of
service) is 126 mgd. Rated capacity of the plant is limited by
the size of process piping to 108 mgd.

Introduction

To Distribution System

Finished Water

- . .
Sampling Point
LOW LIFT Pumps 4,5,6 @ 15 mgd each
PUMPS Pumps 7,8,9 @ 30 mgd each Pump 2 @ 10 mgd
Pumps 3,4,5 @ 15 mgd each
Pump 6 @ 22 mgd
Pump 7 @ 20 mgd HIGH LIFT
Pumps 8,9 @ 25 mgd each PUMPS
FLOCCULATION SEDIMENTATION FILTRATION
FLASH CLEARWELLS
MIX % % & RESERVOIR
24 dual media rapid sand filters -
Alum Filtration rates of 3-4 gpm/ft2 P'gf]t'ChAO”ne
Pre-Chlorine 134 mgd total capacity CEED
Polymer
Fluoride
Carbon
Notes:
Volume (MG) 0.109 2.384 13.516 1.730 9.560* *pased on 8.0' depth

Water and Sewer 2013 Annual Report



Introduction

Water Works Improvements (1874 to 2013)

1874

1913

1923

1934

1944

1949

1956

1964

1971

1974

1976

1981

1982

1983

1984

Evanston Community Water System established

Constructed 12 mgd filter plant

Expanded filter plant to 24 mgd

Constructed 5.0 million gallon underground reservoir at plant site
Contracted to supply water to Skokie

Constructed high lift (finished water) pumping station

Expanded filter plant to 48 mgd

Constructed slow mix basins 1 and 2

Constructed 48” intake and low lift (raw water) pump station
Constructed 36” feeder main to Skokie

Expanded filter plant to 72 mgd
Constructed additional 36” feeder main to Skokie
Constructed slow mix basins 3 and 4

Installed 20 mgd high lift pump and natural gas engine
Constructed filter wash water detention basin, 1.1 MG capacity

Constructed 54” intake, 5,340 feet in length
Extended 48” intake to 5,300 feet in length

Constructed material storage building at south water tank yard

Installed 3 new boilers (2 — 50 HP and 1 — 20 HP)

Replaced 5 kV switchgear and motor starter equipment for low lift pumps
Upgraded slow mix equipment in basins 1 and 2

Installed two 30 mgd low lift pumps
Replaced 5 kV motor starter center for high lift pumps

Constructed new chemical building and chemical feed system
Installed a 500 kW emergency generator
Rehabilitated six 1914 and six 1924 filters to increase rate to 3 MGD per filter

Constructed 5 MG standpipe with booster station to replace the 1.5 MG
elevated tank in southwest Evanston

Water and Sewer 2013 Annual Report 6



1985

1986

1988

1989

1990

1991

1992

1994

1995

1996

1997

1998

Introduction

Began selling water to Northwest Water Commission at the rate of 10 MGD
Installed dual drive 22 MGD high lift pump and new piping

Installed two 48” diameter pipes from reservoir to east side of high lift suction
tunnel

Completed system automation which provided a microprocessor-based digital
control system to perform control and supervisory functions

Constructed a 7.5 MG standpipe with booster station to replace the 1.0 MG
elevated tank in northwest Evanston
Began pumping to Northwest Water Commission reservoir in Des Plaines

Installed two 700 gpm sludge pumps with automatic samplers in the settling
basins along with 3,400 feet of 8” diameter sludge main from the Filtration
Plant to the MWRD interceptor at Lincoln Street and Asbury Ave

Completed filter control upgrade to microprocessors

Turndown and extension of 48” raw water intake lines into North and South
suction wells
Upgraded west filter influent valves from 16” to 24”

Upgraded electrical substation and switchgear to 3,750 kVA
Upgraded west filter effluent piping

Installed chlorine feed system to intakes for zebra/quagga mussel control
Installed a 15 MGD high lift pump to replace one 8 MGD pump and one 6
MGD pump

Installed two 48” diameter butterfly valves on suction piping from reservoir to
high lift suction wells

Installed hydrofluosilicic acid tank and feed system in garage #6

Installed 60” diameter flash mix bypass pipe to influent duct of settling basins
Replaced slow mix equipment and flushing system in basins 3 and 4
Replaced 480 V filter plant switchgear

Installed blended phosphate system and initiated blended phosphate
treatment for corrosion control

Constructed new chemical storage and handling building
Replaced Low Lift Pump #6 gasoline engine with natural gas engine

Replaced 1949 filter building roof
Constructed loading dock on 1913 filter building

Replaced High Lift Pump #2 gasoline with a natural gas engine

Replaced Low Lift Pump #5 and #7 dual drive gasoline engines with natural
gas fueled engines

Water and Sewer 2013 Annual Report 7



2000

2001

2002

2003

2004

2005

2006

2008

2009

2010

2012

2013

Notes:

Water and Sewer 2013 Annual Report

Introduction

Installed individual effluent turbidimeters on all 24 filters

Converted High Lift Pump #3 to dual drive
Replaced filter bottoms and rehabbed six filters in 1948 filter addition

Completed installation of automatic fixed radio meter reading system
Replaced effluent settling basin sluice gates with rectangular butterfly valves

Installed uninterruptible power supply to filtration and pumping equipment

Constructed garages east of the settling basins
Constructed an access way to the chemical building from filtration division
Installed a scrubber

Replaced Low Lift Pump #4 gasoline engine with natural gas engine
Replaced Low Lift Pump #7

Renovated administrative offices
Expanded filter shop area

Implemented AQUAS (Harris) Utility Billing System
Installed anchor ice and zebra mussel control systems in 54” intake

Installed a 25 kW solar energy facility on the high lift pump station roof

Rehabilitated Filters 19-24 with new media, underdrains, and backwash
equipment

Rehabilitated the 1963 filter building structure and roof

Replaced all windows in the high lift pump station

Replaced electrical switchgear in high lift pump station

Modified electrical distribution equipment and settings on protective devices
throughout the water treatment plant to reduce arc flash hazards
Conducted comprehensive maintenance and evaluation of electrical
switchgears

MG = million gallons

mgd = million gallons per day
HP = horsepower

kV = kilovolt

kW = kilowatt

kVA = kilovolt-ampere



Service Area & Population

Introduction

Area 2013
(Square Miles) Persons*
Evanston 7.8 75,570
Skokie 10.5 65,176
NORTHWEST WATER COMMISSION
Arlington Heights 15 75,994
Buffalo Grove 4.5 41,778
Palatine 9 69,350
Wheeling 7.5 38,015
Total Served 54.3 365,883
*U.S. Census Bureau, 2013 Estimate
2 Village of Wilmette & _E_m
Ir -
i
@ R 3
L — s
NG ——— ~_
< i
Village of / 2
Skokie “;;
=
City of Evanston S
Water System =
®
w~fifiem \Water Intake =
— City of Evanston Water Main
Northwest Water Commission
Skokie Feeder .
- Water Treatment Plant I_
. Standpipe
North Shore Channel Ol ——
/“~. Municipal Boundary \\.

City of Evanston

Water and Sewer 2013 Annual Report

City of Chicago

[ -]
001268 25 0.5mi



Introduction

Pumpage to Distribution

2013 Pumpage to Distribution (MG)

Evanston
2,908.60
21%
NwWC
8,09?.93_/ Skokie
59% 2,787.26

20%

2013 Total Pumpage: 13,792,785,000 gallons

2012 Pumpage to Distribution (MG)

Evanston
2,858.88
20%

NWC
8,619.69_— Skokie
59% 3,068.00

21%

2012 Total Pumpage: 14,546,581,000 gallons

Water and Sewer 2013 Annual Report 10



Water Revenues*

Introduction

2012 2013
Evanston Water Sales $6,248,329 $5,947,633
Skokie Water Sales $2,989,109 $2,772,424
NWC Water Sales $5,033,996 $5,183,425
Debt Proceeds $4,400,000 $2,000,000
Miscellaneous Revenue** $700,787 $766,522
Total Water Revenue $19,372,222 $16,670,004

$20,000,000 - m 2012
$18,000,000 -
$16,000,000 -
$14,000,000 -
$12,000,000 -
$10,000,000 -
$8,000,000 -